

CERTIFICATE



Gort Flameproofing Services

KBT Ltd

132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	07/03/2022
Fabric	Raven Black
Length	0.3 metres

Certificate No.	7099-S
Order No.	

This is to certify that we have carried out an in-house test on a sample of the supplied fabric detailed above.

The results from the test show a satisfactory PASS to BS 5867 : Part 2 :
Type B. 2008
(Tested according to EN-ISO 15025: 2002 Face Ignition).

No tests have been carried out on the durability of the fabric's flame retardant properties, and we are therefore unable to provide any recommendations regarding fabric care.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



Gort Services Ltd. Reg.Office: 7a Gordon Street, Shaw, Oldham OL2 8EU

Tel: +44 (0)1706 849295 Fax: +44 (0)1706 849305 Email: sales@gorts.co.uk

Business Registration No. 4632216 England & Wales

CERTIFICATE



Gort Flameproofing Services

KBT Ltd

132 Saltley Road
Saltley
Birmingham

B7 4TH

Date	07/03/2022
Fabric	Raven Black
Length	0.3 metres

Certificate No.	7099-A
Order No.	

This is to certify that we have carried out an in-house test on a sample of the supplied fabric detailed above.

The results from the test show a satisfactory PASS to BS 476 : Part 7 : 1987: Class 1 when used in conjunction with a suitable substrate.

This fabric will also pass BS476 : Part 6 Class 0 providing the surrounding materials also conform to this standard.

No further tests have been carried out on the durability of the fabric's flame retardant properties and we are therefore unable to provide any recommendation regarding fabric care.

For J E Talbot B.Sc
(Head of Testing)

